
No.1737-01

SC-955,SC-956 
PARTS LIST

下記 URL より、便利な検索機能のついた Web Parts List をご利用頂けます。
ご利用には会員登録が必要です。( 無料） 
https://www.juki.co.jp/partslist/

You can use a Web Parts List with a convenient search function from the URL below. To use this website, 
free membership registration is required.
https://www.juki.co.jp/partslist/ 



HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes

  1)"*"mark............means this part is changed from the previous parts book.

                        As to the details of the change,refer to "List for information of change".

  2)"#01".................refer to "Note" explanation at bottom of page.

2.Codes on the "Qty" column

  ・ Each numeral indicates the number of parts required.

  ・ "0.1" and "2.5" indicate the length (in meters) of the respective parts.

3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4.Dotted lines on the Figures indicate assembly parts.

5.As to the parts with marks of " ☆ "(consumable parts) and " ◎ "(optional parts)on the respective parts,

  it is recommended to prepare spares.

パーツ リ ス ト ご利用に際し て
１ ." 注記 " 欄の記号説明

　 　 １ ） " ＊ " 印 ......... 前回のパーツブ ッ クに比較し て今回変更された部品を意味し ます。

　 　 　 　 　 　 　    　     変更内容は " 変更情報リ ス ト " を参照し て く だ さい。

　 　 ２ ） "#01"................ ページ下の " 注記 " の説明を参照し て く だ さい。

２ . 数量欄の数字は、 個数を表し、 0.1、 2.5 等の数値は、 長さ （単位メ ー ト ル） を表し ます。

３ . 数量欄の （ 　 ） は、 組部品を構成し ている子部品である こ と を意味し ます。

４ . イ ラ ス ト ページの－－－－－枠は、 組構成である こ と を意味し ます。

５ . リ ス ト ページの " ☆ " （消耗部品）、 " ◎ " （オプシ ョ ン部品） の印がついた部品は、

　 　 予備を準備し てお く こ と をお奨めし ます。



CONTENTS
目    次

1.  SC-955 (TYPE FULL DIGITAL)...........................................................................................................................................1

 ＳＣ－９５５（フルデジタル仕様）
2.  SC-956 (TYPE DIGITAL) ....................................................................................................................................................3

 ＳＣ－９５６（デジタル仕様）
3.  LIST FOR INFORMATION OF CHANGE............................................................................................................................5

 変更情報リスト

NUMERICAL INDEX OF PARTS..........................................................................................................................................6

索引



- 1 -

1.  SC-955 (TYPE FULL DIGITAL)
 ＳＣ－９５５（フルデジタル仕様）

３８

３０

４６

３１

８２ ８３

８０

８１

７９

７８

１７ １９

３３

１０

３７

３７

３７

４２

４２
１４

１ ４
７０

３４

４８

４８

Ａ

Ａ

９

２９

１０

８５

８４

４９

３６

３９

４１

１５ １６

１３

１２

６ ７

６０

６６

１１

２１２０

２２ ７３ ２３ ２５
２６

２７ ２８

４０３２
４３

４４

４５
３５

４７
５０

６３

５９

６７

６４

６１

６５

６７

６４

６５

６１

６２

６０

５５

５６
５４

６９

６８

Ｂ

Ｂ

７７

８９ ９０

５７

５８

５３

５２

５１

８６

９６

１１１

１０８
１０５

１０６

１０７

１０９

１１２

１１２

Ｄ

Ｄ

１０７

１１０

１１１
１１０

１１３

１１３

１０４

１１４

１１５

１０２

１２３

９５

１０３

１２０
１１９

９３

１１８ １１７

１１６

９７

１００

１０１

９８

９９

１２１ １２２

１０９

８７ ７１ ８８

７２ ７４

７５ ７６

Ｃ

Ｃ

８

１２４

９１

９２

５

９２
９２

９４ １２５ １２６



- 2 -

NOTE( 注記 ) #01....FOR 1-PHASE 220～ 240V 単相  ２２０～２４０Ｖ用
#02....FOR 3-PHASE 200～ 240V 三相  ２００～２４０Ｖ用
#03....FOR 1-PHASE 100～ 120V 単相  １００～１２０Ｖ用
#04....FOR 1-PHASE 220～ 240V CE 単相  ２２０～２４０Ｖ  ＣＥ用
#05....EXCEPT 1-PHASE 220～ 240V CE 単相  ２２０～２４０Ｖ  ＣＥを除く
#06....FOR 3-PHASE 200～ 240V, 三相  ２００～２４０Ｖ，
          1-PHASE 100～ 120V 単相  １００～１２０Ｖ用
#07....FOR 1-PHASE 220～ 240V, 単相  ２２０～２４０Ｖ，
          3-PHASE 200～ 240V 三相  ２００～２４０Ｖ用
#08....FOR 1-PHASE 220～ 240V CE, 単相  ２２０～２４０Ｖ  ＣＥ，
          1-PHASE 220～ 240V 単相  ２２０～２４０Ｖ用
#09....FOR 3-PHASE 200～ 240V JA 三相  ２００～２４０Ｖ  ＪＡ用
#10....EXCEPT 1-PHASE 220～ 240V CE, 単相  ２２０～２４０Ｖ  ＣＥ，
          3-PHASE 200～ 240V JP 三相  ２００～２４０Ｖ  ＪＰを除く

REF.NO NOTE PART NO D E S C R I P T I O N 品     名       Qty

1 #01 402-13002 PSC UNIT 1-PHASE 220-240V ＰＳＣ　ＵＮＩＴ単相２２０－２４０Ｖ     1
2 #02 402-13003 PSC UNIT 3-PHASE 200-240V ＰＳＣ　ＵＮＩＴ三相２００－２４０Ｖ     1
3 #03 402-13004 PSC UNIT 1-PHASE 100-120V ＰＳＣ　ＵＮＩＴ単相１００－１２０Ｖ     1
4 #04 402-13005 PSC UNIT 1-PHASE 220-240V CE ＰＳＣ　ＵＮＩＴ単相２２０－２４０Ｖ　ＣＥ     1
5 402-12704 BOX_FRAME ボックスフレーム    (1)
6 #05 401-71747 BOX COVER ボックスカバー    (1)
7 #04 401-70984 BOX_COVER_CE ボックスカバーＣＥ    (1)
8 401-15877 MAIN_PLATE ＭＡＩＮ基板取付板    (1)
9 401-15874 FAN_PLATE ファン取付板    (1)

10 401-43990 STUD 電装スタッド    (2)
11 401-71750 PLATE_B コード出口板    (1)
12 401-73469 PLATE_C 電源コード取付板    (1)
13 401-15879 FAN_COVER ファンカバー    (1)
14 ＊ 402-60363 CTL PCB ASSY ＣＴＬ基板組    (1)
15 ＊ #05 402-60376 PWR PCB ASSY ＰＷＲ基板組    (1)
16 ＊ #04 402-60379 PWR-CE PCB ASSY ＰＷＲ－ＣＥ基板組    (1)
17 #04 401-69130 FLT-S PCB ASSY ＦＬＴ－Ｓ基板組    (1)
18 #06 402-19340 FLT-T PCB ASSY ＦＬＴ－Ｔ基板組    (1)
19 #01 401-86895 FLT-G PCB ASSY ＦＬＴ－Ｇ基板組    (1)
20 401-70983 CTL-PWR S CORD ASSY ＣＴＬ－ＰＷＲ　Ｓコード組    (1)
21 401-75579 CTL-PWR P CORD ASSY ＣＴＬ－ＰＷＲ　Ｐコード組    (1)
22 401-75580 CTL-PWR T CORD ASSY ＣＴＬ－ＰＷＲ　Ｔコード組    (1)
23 #07 401-75581 FLT-PWR CORD ASSY (200V) ＦＬＴ－ＰＷＲコード組（２００Ｖ）    (1)
24 #03 401-75582 FLT-PWR CORD ASSY (100V) ＦＬＴ－ＰＷＲコード組（１００Ｖ）    (1)
25 #04 401-76825 FLT-PWR CORD ASSY (CE) ＦＬＴ－ＰＷＲコード組（ＣＥ）    (1)
26 401-75583 FLT-CTL CORD ASSY ＦＬＴ－ＣＴＬコード組    (1)
27 #08 401-75586 AC INPUT CORD S ASSY ＡＣ入力コードＳ組    (1)
28 #06 401-75587 AC INPUT CORD T ASSY ＡＣ入力コードＴ組    (1)
29 401-11214 FAN MOTOR ASSY ファンモータ組    (1)
30 EA-9500B01-00 CABLE BAND 束線バンド    (1)
31 KX-0000003-20 BUSH ブッシュ    (1)
32 KX-0000002-60 SADDLE TYPE TIE MOUNT サドルタイプタイマウント    (1)
33 HX-0022200-0D WIRE SADDLE ワイヤサドル    (1)
34 HX-0029200-0A CABLE BAND 束線パーツ    (1)
35 HX-0015000-0A CABLE CLAMP ケーブルクリップ    (1)
36 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (1)
37 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (8)
38 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (5)
39 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
40 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
41 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
42 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
43 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (1)
44 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (1)
45 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (1)
46 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８   (10)
47 SL-4041081-SC SCREW M4 L=10 座金付きなべ小ねじ　Ｍ４　Ｌ＝１０    (1)
48 SL-4041081-SC SCREW M4 L=10 座金付きなべ小ねじ　Ｍ４　Ｌ＝１０    (4)
49 SL-4042091-SC SCREW M4 L=20 座金付きなべ小ねじ　Ｍ４　Ｌ＝２０    (2)
50 WP-0430800-SC WASHER M4 平座金小形丸　Ｍ４    (1)
51 401-70965 PEDAL SENSOR BASE ASSY ペダルセンサーベース組    (1)
52 401-71020 PEDAL SENSOR ASSY ペダルセンサ組    (1)
53 401-70968 PEDAL SENSOR COIL HOLD ASSY ペダルセンサコイル取付板組    (1)
54 401-70967 PEDAL SENSOR COIL ASSY ペダルセンサコイル組    (1)
55 400-42136 COIL_BASE コイルベース    (1)
56 400-52809 NYLON_RIVET ナイロンリベット    (2)
57 EA-9500B01-00 CABLE BAND 束線バンド    (1)
58 SV-4030601-SR SCREW M3 L=6 座付きタッピンねじ    (2)
59 401-77068 PEDAL_LEVER_FG ペダルレバーＦＧ    (1)
60 SM-8040612-TP SCREW M4 L=6 止めねじ　Ｍ４　Ｌ＝６    (2)
61 400-06212 ADJUST_SCREW 調節ねじ    (2)
62 401-70980 PEDAL_SENSOR_BASE ペダルセンサーベース    (1)
63 400-42131 PEDAL_LEVER ペダルレバー    (1)
64 400-49426 SPRING_C 踏み返しばねＣ    (2)
65 400-06202 ADJUST_NUT 調節ナット    (2)
66 400-06207 FRONT_SPRING 前踏みばね    (1)
67 400-06208 SPRING_SHAFT_A ばね軸Ａ    (2)
68 SL-4051281-SC SCREW M5 L=12 座金付きなべ小ねじ　Ｍ５　Ｌ＝１２    (3)
69 401-70964 PEDAL SENSOR BRACKET ペダルセンサ取付板    (1)
70 401-14398 MAIN COOL SHEET ＭＡＩＮ放熱シート    (2)
71 #05 KN-0000000-70 CORES コア    (1)
72 402-08469 PWR_SUB_S_CABLE_ASSY ＰＷＲ＿ＳＵＢ＿Ｓケーブル組    (1)
73 402-08470 PWR_SUB_P_CABLE_ASSY ＰＷＲ＿ＳＵＢ＿Ｐケーブル組    (1)
74 402-08471 CTL_SUB_CABLE_ASSY ＣＴＬ＿ＳＵＢケーブル組    (1)
75 ＊ 402-60389 SUB-D PCB ASSY ＳＵＢ－Ｄ基板組    (1)
76 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (4)
77 SL-4041081-SC SCREW M4 L=10 なべ小ねじセムス　Ｍ４　Ｌ＝１０    (2)
78 HX-0033900-0M SPACER スペーサ    (5)
79 CM-3001000-01 VOLTAGE WARNING LABEL (31.5) 危険電圧警告シール（３１．５）    (1)
80 #06 CM-3001004-02 VOLTAGE DANGER LABEL 3 (SMAL) 電撃危険ラベル３（小）    (1)
81 #08 CM-3004006-02 VOLTAGE CAUTION LABEL L=25 電圧注意シール　Ｌ＝２５    (1)
82 #04 CM-6001001-01 WEEE MARK LABEL S ＷＥＥＥ　マーク　ラベル　Ｓ    (1)
83 #04 401-50131 EAC_MARK_LABEL_S ＥＡＣマークラベルＳ    (1)
84 SL-4041281-SC SCREW M4 L=12 座金付きなべ小ねじ　Ｍ４　Ｌ＝１２    (4)
85 M8002-430-000 STOPPER ねじストッパー    (4)
86 401-41206 RESISTANCE_A_ASSY 回生抵抗組    (1)
87 #04 HN-0028400-00 CORES コア    (1)
88 #04 HN-0042100-00 CORES コア    (1)
89 #05 EA-9500B01-00 CABLE BAND 束線バンド    (1)
90 #04 EA-9500B01-00 CABLE BAND 束線バンド    (2)
91 #04 402-12110 GASKET ガスケット    (2)
92 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (3)
93 400-88314 CONNECING_ROD_ASSY 連結棒組     1
94 M3004-511-00A VOLTAGE INDICATION CARD 電圧表示札Ａ     1
95 HF-0013050-P0 SLO-BLO FUSE タイムラグヒューズ     1
96 EA-9500B02-00 CABLE BAND 束線バンド     2
97 MAO-11532000 CORD STAPLE コードステップル     2
98 400-93426 MOTOR FITTING BOLT L=75 モータ取付ボルト　Ｌ＝７５     4
99 WP-0851846-SC WASHER 8.5X22.0X1.8 平座金　８．５Ｘ２２Ｘ１．８     4

100 WS-0820002-KR SPRING WASHER M8 ばね座金　８．２Ｘ１５．４Ｘ２     4
101 NM-6080002-SC NUT M8X1.25 TYPE2 六角ナット　Ｍ８Ｘ１．２５　２     4
102 HX-0051000-00 OMEGALOCK オメガロック     2
103 #04 M6102-461-DAA AC INPUT CABLE ASM.(CE) ＡＣ入力ケーブル組（ＣＥ）     1
104 #04 401-79371 REACTOR BOX ASSY 1P リアクタボックス組　１Ｐ     1
105 #04 401-61413 REACTOR_BOX_COVER_A_ASSY リアクタボックスカバーＡ組    (1)
106 #04 401-61414 REACTOR BOX BASE リアクタボックス取付板組    (1)
107 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (4)
108 #04 401-79372 REACTOR PCB ASSY 1P リアクタ基板組 １ＰＣＳ    (1)
109 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (6)
110 #04 HX-0015000-0B CABLE CLAMP ケーブルクリップ    (2)
111 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
112 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
113 #04 M1013-110-000 CORD BUSH A コードブッシュ　Ａ    (2)
114 #04 CM-3004006-02 VOLTAGE CAUTION LABEL L=25 電圧注意シール　Ｌ＝２５    (1)
115 #04 CM-3001000-03 VOLTAGE WARNING LABEL (25) 危険電圧警告シール（２５）    (1)
116 #04 401-62979 REACTOR BOX ACCESSORY リアクタボックス付属品     1
117 #04 MAO-11532000 CORD STAPLE コードステップル    (4)
118 #04 SK-3512001-SE WOOD SCREW D=5.1 L=20 丸木ねじ　Ｄ＝５．１　Ｌ＝２０    (4)
119 #04 CM-6001002-01 WEEE INFORMATION SHEET ＷＥＥＥ　インフォメーション　     1
120 402-08468 USE INSTRUCTION SC955 SERIES 使用注意書　ＳＣ９５５　ＳＥＲＩＥＳ　１０Ｋ     1
121 #01 401-11651 POWER SWITCH ASM 電源スイッチ組     1
122 #09 401-18323 POWER SWITCH ASSY 電源スイッチ組　三相　ＪＡ向け     1
123 #10 SK-3512001-SE WOOD SCREW D=5.1 L=20 丸木ねじ　Ｄ＝５．１　Ｌ＝２０     2
124 #04 HN-0042100-00 CORES コア     1
125 #04 402-19327 EC DECLARATION SC955SERIES ＥＣ宣言書　ＳＣ９５５ＳＥＲＩＥＳ     1
126 #04 402-19328 CORE SETUP MANUAL コア取付マニュアル     1



- 3 -

2.  SC-956 (TYPE DIGITAL)
 ＳＣ－９５６（デジタル仕様）

３８

３０

３１

８３ ８４

８１

８２

８０

７９

１７ １９

３３

１０

３７

３７

３７

４２

４２
１４

１ ４
８７

３４

Ａ

Ａ

９

２９

１０

７４

７５

５０

３６

３９

４１

１３

１２

６ ７

６１

６７

１１

２１２０

２３ ２５ ２６

２７ ２８

４０３２
４３

４４

４５
３５

４８
５１

６４
６０

６８

６５

６２

６６

６８

６５

６６

６２

６３

６１

５６

５７
５５

７０

６９

５

Ｂ

Ｂ

７８

４６

７６ ７７

５８

５９

５４

５３

５２

７３

９７

１１２

１０９
１０６

１０７

１０８

１１０

１１３

１１３

Ｄ

Ｄ

１０８

１１１

１１２
１１１

１１４

１１４

１０５

１１５

１１６

１０３

９３

９６

１０４

１２０

１１７

９１ ９２

９０

９８

１０１

１０２

９９

１００

１１８

９４ ９５

１１０

１５ １６

４９

４９

４７
７２

７１ ２２

８

Ｃ

Ｃ

８５ ８６

８８

１１９

８９
８９

８９

１２２ １２３１２１



- 4 -

NOTE( 注記 ) #01....FOR 1-PHASE 220～ 240V 単相  ２２０～２４０Ｖ用
#02....FOR 3-PHASE 200～ 240V 三相  ２００～２４０Ｖ用
#03....FOR 1-PHASE 100～ 120V 単相  １００～１２０Ｖ用
#04....FOR 1-PHASE 220～ 240V CE 単相  ２２０～２４０Ｖ  ＣＥ用
#05....EXCEPT 1-PHASE 220～ 240V CE 単相  ２２０～２４０Ｖ  ＣＥを除く
#06....FOR 3-PHASE 200～ 240V 三相  ２００～２４０Ｖ用
          1-PHASE 100～ 120V 単相  １００～１２０Ｖ用
#07....FOR 1-PHASE 220～ 240V 単相  ２２０～２４０Ｖ用
          3-PHASE 200～ 240V 三相  ２００～２４０Ｖ用
#08....FOR 1-PHASE 220～ 240V CE, 単相  ２２０～２４０Ｖ  ＣＥ，
          1-PHASE 220～ 240V 単相  ２２０～２４０Ｖ用
#09....FOR 3-PHASE 200～ 240V JA 三相  ２００～２４０Ｖ  ＪＡ用
#10....EXCEPT 1-PHASE 220～ 240V CE, 単相  ２２０～２４０Ｖ  ＣＥ，
          3-PHASE 200～ 240V JP 三相  ２００～２４０Ｖ  ＪＰを除く

REF.NO NOTE PART NO D E S C R I P T I O N 品     名       Qty

1 #01 402-13006 PSC UNIT 1-PHASE 220-240V ＰＳＣ　ＵＮＩＴ単相２２０－２４０Ｖ     1
2 #02 402-13007 PSC UNIT 3-PHASE 200-240V ＰＳＣ　ＵＮＩＴ三相２００－２４０Ｖ     1
3 #03 402-13008 PSC UNIT 1-PHASE 100-120V ＰＳＣ　ＵＮＩＴ単相１００－１２０Ｖ     1
4 #04 402-13009 PSC UNIT 1-PHASE 220-240V CE ＰＳＣ　ＵＮＩＴ単相２２０－２４０Ｖ　ＣＥ     1
5 402-12704 BOX_FRAME ボックスフレーム    (1)
6 #05 401-71747 BOX COVER ボックスカバー    (1)
7 #04 401-70984 BOX_COVER_CE ボックスカバーＣＥ    (1)
8 401-15877 MAIN_PLATE メイン基板取付板    (1)
9 401-15874 FAN_PLATE ファン取付板    (1)

10 401-43990 STUD 電装スタッド    (2)
11 401-71750 PLATE_B コード出口板    (1)
12 401-73469 PLATE_C 電源コード取付板    (1)
13 401-15879 FAN_COVER ファンカバー    (1)
14 ＊ 402-60366 CTL PCB ASSY ＣＴＬ基板組    (1)
15 ＊ #05 402-60376 PWR PCB ASSY ＰＷＲ基板組    (1)
16 ＊ #04 402-60379 PWR-CE PCB ASSY ＰＷＲ－ＣＥ基板組    (1)
17 #04 401-69130 FLT-S PCB ASSY ＦＬＴ－Ｓ基板組    (1)
18 #06 402-19340 FLT-T PCB ASSY ＦＬＴ－Ｔ基板組    (1)
19 #01 401-86895 FLT-G PCB ASSY ＦＬＴ－Ｇ基板組    (1)
20 401-70983 CTL-PWR S CORD ASSY ＣＴＬ－ＰＷＲ　Ｓコード組    (1)
21 401-75579 CTL-PWR P CORD ASSY ＣＴＬ－ＰＷＲ　Ｐコード組    (1)
22 #04 HN-0028400-00 CORES コア    (1)
23 #07 401-75581 FLT-PWR CORD ASSY (200V) ＦＬＴ－ＰＷＲコード組（２００Ｖ）    (1)
24 #03 401-75582 FLT-PWR CORD ASSY (100V) ＦＬＴ－ＰＷＲコード組（１００Ｖ）    (1)
25 #04 401-76825 FLT-PWR CORD ASSY (CE) ＦＬＴ－ＰＷＲコード組（ＣＥ）    (1)
26 401-75583 FLT-CTL CORD ASSY ＦＬＴ－ＣＴＬコード組    (1)
27 #08 401-75586 AC INPUT CORD S ASSY ＡＣ入力コードＳ組    (1)
28 #06 401-75587 AC INPUT CORD T ASSY ＡＣ入力コードＴ組    (1)
29 401-11214 FAN MOTOR ASSY ファンモータ組    (1)
30 EA-9500B01-00 CABLE BAND 束線バンド    (1)
31 KX-0000003-20 BUSH ブッシュ    (1)
32 KX-0000002-60 SADDLE TYPE TIE MOUNT サドルタイプタイマウント    (1)
33 HX-0022200-0D WIRE SADDLE ワイヤサドル    (1)
34 HX-0029200-0A CABLE BAND 束線パーツ    (1)
35 HX-0015000-0A CABLE CLAMP ケーブルクリップ    (1)
36 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (1)
37 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (8)
38 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (5)
39 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
40 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
41 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
42 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
43 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (1)
44 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝    (1)
45 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝    (1)
46 #04 HN-0042100-00 CORES コア    (1)
47 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８   (10)
48 SL-4041081-SC SCREW M4 L=10 座金付きなべ小ねじ　Ｍ４　Ｌ＝１０    (1)
49 SL-4041081-SC SCREW M4 L=10 座金付きなべ小ねじ　Ｍ４　Ｌ１０＝    (4)
50 SL-4042091-SC SCREW M4 L=20 座金付きなべ小ねじ　Ｍ４　Ｌ＝２０    (2)
51 WP-0430800-SC WASHER M4 平座金小形丸　Ｍ４    (1)
52 401-70965 PEDAL SENSOR BASE ASSY ペダルセンサーベース組    (1)
53 401-71020 PEDAL SENSOR ASSY ペダルセンサ組    (1)
54 401-70968 PEDAL SENSOR COIL HOLD ASSY ペダルセンサコイル取付板組    (1)
55 401-70967 PEDAL SENSOR COIL ASSY ペダルセンサコイル組    (1)
56 400-42136 COIL_BASE コイルベース    (1)
57 400-52809 NYLON_RIVET ナイロンリベット    (2)
58 EA-9500B01-00 CABLE BAND 束線バンド    (1)
59 SV-4030601-SR SCREW M3 L=6 座付きタッピンねじ    (2)
60 401-77068 PEDAL_LEVER_FG ペダルレバーＦＧ    (1)
61 SM-8040612-TP SCREW M4 L=6 止めねじ　Ｍ４　Ｌ＝６    (2)
62 400-06212 ADJUST_SCREW 調節ねじ    (2)
63 401-70980 PEDAL_SENSOR_BASE ペダルセンサーベース    (1)
64 400-42131 PEDAL_LEVER ペダルレバー    (1)
65 400-49426 SPRING_C 踏み返しばねＣ    (2)
66 400-06202 ADJUST_NUT 調節ナット    (2)
67 400-06207 FRONT_SPRING 前踏みばね    (1)
68 400-06208 SPRING_SHAFT_A ばね軸Ａ    (2)
69 SL-4051281-SC SCREW M5 L=12 座金付きなべ小ねじ　Ｍ５　Ｌ＝１２    (3)
70 401-70964 PEDAL SENSOR BRACKET ペダルセンサ取付板    (1)
71 #05 KN-0000000-70 CORES コア    (1)
72 401-75580 CTL-PWR T CORD ASSY ＣＴＬ－ＰＷＲ　Ｔコード組    (1)
73 401-41206 RESISTANCE_A_ASSY 回生抵抗組    (1)
74 M8002-430-000 STOPPER ねじストッパー    (4)
75 SL-4041281-SC SCREW M4 L=12 座金付きなべ小ねじ　Ｍ４　Ｌ＝１２    (4)
76 #05 EA-9500B01-00 CABLE BAND 束線バンド    (1)
77 #04 EA-9500B01-00 CABLE BAND 束線バンド    (2)
78 SL-4041081-SC SCREW M4 L=10 なべ小ねじセムス　Ｍ４　Ｌ＝１０    (2)
79 HX-0033900-0M SPACER スペーサ    (5)
80 CM-3001000-01 VOLTAGE WARNING LABEL (31.5) 危険電圧警告シール（３１．５）    (1)
81 #06 CM-3001004-02 VOLTAGE DANGER LABEL 3 (SMAL 電撃危険ラベル３（小）    (1)
82 #08 CM-3004006-02 VOLTAGE CAUTION LABEL L=25 電圧注意シール　Ｌ＝２５    (1)
83 #04 CM-6001001-01 WEEE MARK LABEL S ＷＥＥＥ　マーク　ラベル　Ｓ    (1)
84 #04 401-50131 EAC_MARK_LABEL_S ＥＡＣマークラベルＳ    (1)
85 402-08464 SUB-D HEAT SINK ＳＵＢ－Ｄ放熱板    (1)
86 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (4)
87 401-14398 MAIN COOL SHEET ＭＡＩＮ放熱シート    (2)
88 #04 402-12110 SKET ガスケット    (2)
89 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (3)
90 #04 401-62979 REACTOR BOX ACCESSORY リアクタボックス付属品     1
91 #04 SK-3512001-SE WOOD SCREW D=5.1 L=20 丸木ねじ　Ｄ＝５．１　Ｌ＝２０    (4)
92 #04 MAO-11532000 CORD STAPLE コードステップル    (4)
93 #10 SK-3512001-SE WOOD SCREW D=5.1 L=20 丸木ねじ　Ｄ＝５．１　Ｌ＝２０     2
94 #09 401-18323 POWER SWITCH ASSY 電源スイッチ組　三相　ＪＡ向け     1
95 #01 401-11651 POWER SWITCH ASM 電源スイッチ組     1
96 HF-0013050-P0 SLO-BLO FUSE タイムラグヒューズ     1
97 EA-9500B02-00 CABLE BAND 束線バンド     2
98 MAO-11532000 CORD STAPLE コードステップル     2
99 400-93426 MOTOR FITTING BOLT L=75 モータ取付ボルト　Ｌ＝７５     4

100 WP-0851846-SC WASHER 8.5X22.0X1.8 平座金　８．５Ｘ２２Ｘ１．８     4
101 WS-0820002-KR SPRING WASHER M8 ばね座金　８．２Ｘ１５．４Ｘ２     4
102 NM-6080002-SC NUT M8X1.25 TYPE2 六角ナット　Ｍ８Ｘ１．２５　２     4
103 HX-0051000-00 OMEGALOCK オメガロック     2
104 #04 M6102-461-DAA AC INPUT CABLE ASM.(CE) ＡＣ入力ケーブル組（ＣＥ）     1
105 #04 401-79371 REACTOR BOX ASSY 1P リアクタボックス組　１Ｐ     1
106 #04 401-61413 REACTOR_BOX_COVER_A_ASSY リアクタボックスカバーＡ組    (1)
107 #04 401-61414 REACTOR BOX BASE リアクタボックス取付板組    (1)
108 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (4)
109 #04 401-79372 REACTOR PCB ASSY 1P リアクタ基板組　１ＰＣＳ    (1)
110 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (6)
111 #04 HX-0015000-0B CABLE CLAMP ケーブルクリップ    (2)
112 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
113 #04 SL-4040881-SC SCREW M4 L=8 座金付きなべ小ねじ　Ｍ４　Ｌ＝８    (2)
114 #04 M1013-110-000 CORD BUSH A コードブッシュ　Ａ    (2)
115 #04 CM-3004006-02 VOLTAGE CAUTION LABEL L=25 電圧注意シール　Ｌ＝２５    (1)
116 #04 CM-3001000-03 VOLTAGE WARNING LABEL (25) 危険電圧警告シール（２５）    (1)
117 400-88314 CONNECING_ROD_ASSY 連結棒組     1
118 M3004-511-00A VOLTAGE INDICATION CARD 電圧表示札Ａ     1
119 #04 HN-0042100-00 CORES コア     1
120 #04 CM-6001002-01 WEEE INFORMATION SHEET ＷＥＥＥ　インフォメーション　シート     1
121 402-08468 USE INSTRUCTION SC955 SERIES 使用注意書　ＳＣ９５５　ＳＥＲＩＥＳ　１０Ｋ     1
122 #04 402-19327 EC DECLARATION SC955SERIES ＥＣ宣言書　ＳＣ９５５ＳＥＲＩＥＳ     1
123 #04 402-19328 CORE SETUP MANUAL コア取付マニュアル     1



- 5 -

3.  LIST FOR INFORMATION OF CHANGE
 変更情報リスト



- 6 -

NUMERICAL INDEX OF PARTS
索引
NUMERICAL INDEX OF PARTS索引

PART NO PAGE REF 
NO

PART NO PAGE REF 
NO

PART NO PAGE REF 
NO

PART NO PAGE REF 
NO品番 頁 品番 頁 品番 頁 品番 頁

CM-3001000-01 2 79 SL-4040881-SC 2 37 400-93426 2 98 401-86895 4 19
CM-3001000-01 4 80 SL-4040881-SC 2 38 400-93426 4 99 402-08464 4 85
CM-3001000-03 2 115 SL-4040881-SC 2 39 401-11214 2 29 402-08468 2 120
CM-3001000-03 4 116 SL-4040881-SC 2 40 401-11214 4 29 402-08468 4 121
CM-3001004-02 2 80 SL-4040881-SC 2 41 401-11651 2 121 402-08469 2 72
CM-3001004-02 4 81 SL-4040881-SC 2 42 401-11651 4 95 402-08470 2 73
CM-3004006-02 2 81 SL-4040881-SC 2 43 401-14398 2 70 402-08471 2 74
CM-3004006-02 2 114 SL-4040881-SC 2 44 401-14398 4 87 402-12110 2 91
CM-3004006-02 4 82 SL-4040881-SC 2 45 401-15874 2 9 402-12110 4 88
CM-3004006-02 4 115 SL-4040881-SC 2 46 401-15874 4 9 402-12704 2 5
CM-6001001-01 2 82 SL-4040881-SC 2 76 401-15877 2 8 402-12704 4 5
CM-6001001-01 4 83 SL-4040881-SC 2 92 401-15877 4 8 402-13002 2 1
CM-6001002-01 2 119 SL-4040881-SC 2 107 401-15879 2 13 402-13003 2 2
CM-6001002-01 4 120 SL-4040881-SC 2 109 401-15879 4 13 402-13004 2 3

SL-4040881-SC 2 111 401-18323 2 122 402-13005 2 4
EA-9500B01-00 2 30 SL-4040881-SC 2 112 401-18323 4 94 402-13006 4 1
EA-9500B01-00 2 57 SL-4040881-SC 4 36 401-41206 2 86 402-13007 4 2
EA-9500B01-00 2 89 SL-4040881-SC 4 37 401-41206 4 73 402-13008 4 3
EA-9500B01-00 2 90 SL-4040881-SC 4 38 401-43990 2 10 402-13009 4 4
EA-9500B01-00 4 30 SL-4040881-SC 4 39 401-43990 4 10 402-19327 2 125
EA-9500B01-00 4 58 SL-4040881-SC 4 40 401-50131 2 83 402-19327 4 122
EA-9500B01-00 4 76 SL-4040881-SC 4 41 401-50131 4 84 402-19328 2 126
EA-9500B01-00 4 77 SL-4040881-SC 4 42 401-61413 2 105 402-19328 4 123
EA-9500B02-00 2 96 SL-4040881-SC 4 43 401-61413 4 106 402-19340 2 18
EA-9500B02-00 4 97 SL-4040881-SC 4 44 401-61414 2 106 402-19340 4 18

SL-4040881-SC 4 45 401-61414 4 107 402-60363 2 14
HF-0013050-P0 2 95 SL-4040881-SC 4 47 401-62979 2 116 402-60366 4 14
HF-0013050-P0 4 96 SL-4040881-SC 4 86 401-62979 4 90 402-60376 2 15
HN-0028400-00 2 87 SL-4040881-SC 4 89 401-69130 2 17 402-60376 4 15
HN-0028400-00 4 22 SL-4040881-SC 4 108 401-69130 4 17 402-60379 2 16
HN-0042100-00 2 88 SL-4040881-SC 4 110 401-70964 2 69 402-60379 4 16
HN-0042100-00 2 124 SL-4040881-SC 4 112 401-70964 4 70 402-60389 2 75
HN-0042100-00 4 46 SL-4040881-SC 4 113 401-70965 2 51
HN-0042100-00 4 119 SL-4041081-SC 2 47 401-70965 4 52
HX-0015000-0A 2 35 SL-4041081-SC 2 48 401-70967 2 54
HX-0015000-0A 4 35 SL-4041081-SC 2 77 401-70967 4 55
HX-0015000-0B 2 110 SL-4041081-SC 4 48 401-70968 2 53
HX-0015000-0B 4 111 SL-4041081-SC 4 49 401-70968 4 54
HX-0022200-0D 2 33 SL-4041081-SC 4 78 401-70980 2 62
HX-0022200-0D 4 33 SL-4041281-SC 2 84 401-70980 4 63
HX-0029200-0A 2 34 SL-4041281-SC 4 75 401-70983 2 20
HX-0029200-0A 4 34 SL-4042091-SC 2 49 401-70983 4 20
HX-0033900-0M 2 78 SL-4042091-SC 4 50 401-70984 2 7
HX-0033900-0M 4 79 SL-4051281-SC 2 68 401-70984 4 7
HX-0051000-00 2 102 SL-4051281-SC 4 69 401-71020 2 52
HX-0051000-00 4 103 SM-8040612-TP 2 60 401-71020 4 53

SM-8040612-TP 4 61 401-71747 2 6
KN-0000000-70 2 71 SV-4030601-SR 2 58 401-71747 4 6
KN-0000000-70 4 71 SV-4030601-SR 4 59 401-71750 2 11
KX-0000002-60 2 32 401-71750 4 11
KX-0000002-60 4 32 WP-0430800-SC 2 50 401-73469 2 12
KX-0000003-20 2 31 WP-0430800-SC 4 51 401-73469 4 12
KX-0000003-20 4 31 WP-0851846-SC 2 99 401-75579 2 21

WP-0851846-SC 4 100 401-75579 4 21
MAO-11532000 2 97 WS-0820002-KR 2 100 401-75580 2 22
MAO-11532000 2 117 WS-0820002-KR 4 101 401-75580 4 72
MAO-11532000 4 92 401-75581 2 23
MAO-11532000 4 98 400-06202 2 65 401-75581 4 23
M1013-110-000 2 113 400-06202 4 66 401-75582 2 24
M1013-110-000 4 114 400-06207 2 66 401-75582 4 24
M3004-511-00A 2 94 400-06207 4 67 401-75583 2 26
M3004-511-00A 4 118 400-06208 2 67 401-75583 4 26
M6102-461-DAA 2 103 400-06208 4 68 401-75586 2 27
M6102-461-DAA 4 104 400-06212 2 61 401-75586 4 27
M8002-430-000 2 85 400-06212 4 62 401-75587 2 28
M8002-430-000 4 74 400-42131 2 63 401-75587 4 28

400-42131 4 64 401-76825 2 25
NM-6080002-SC 2 101 400-42136 2 55 401-76825 4 25
NM-6080002-SC 4 102 400-42136 4 56 401-77068 2 59

400-49426 2 64 401-77068 4 60
SK-3512001-SE 2 118 400-49426 4 65 401-79371 2 104
SK-3512001-SE 2 123 400-52809 2 56 401-79371 4 105
SK-3512001-SE 4 91 400-52809 4 57 401-79372 2 108
SK-3512001-SE 4 93 400-88314 2 93 401-79372 4 109
SL-4040881-SC 2 36 400-88314 4 117 401-86895 2 19


	COVER
	表紙

	HOW TO MAKE USE OF THIS PARTS LIST
	パーツリストご利用に際して

	CONTENTS
	目 次

	1. SC-955 (TYPE FULL DIGITAL)
	ＳＣ－９５５（フルデジタル仕様）

	2. SC-956 (TYPE DIGITAL)
	ＳＣ－９５６（デジタル仕様）

	3. LIST FOR INFORMATION OF CHANGE
	変更情報リスト

	NUMERICAL INDEX OF PARTS
	索引




